AVSPARE.COM
parts catalog

216-6783 COUNTERWEIGHT & MOUNTING GP S/N BDE1-UP PART OF 215-7898 COUNTERWEIGHT & MOUNTING GP AN ATTACHMENT 320C




FRAME AND BODY

COUNTERWEIGHT GP
 
#SEBP29010190
 

216-6783: COUNTERWEIGHT & MOUNTING GP

216-6783 COUNTERWEIGHT & MOUNTING GP
S/N BDE1-UP
PART OF 215-7898 COUNTERWEIGHT & MOUNTING GP
AN ATTACHMENT
i01676300 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 121-4928 [1] INSULATION  
2. 127-4094 [1] LINER  
3. 165-3102 [1] LINER  
4. 175-0624 [1] LINER  
5. 175-0635 [1] LINER  
6. 216-6784 [1] COUNTERWEIGHT AS  
6A. 7T-1099 [2] LINK  
6B. 7Y-2287 [1] SUPPORT  
6C. 192-3039 M [6] SCREW-HEX FLANGE (6.3X1.8X19-MM)  
7. 7Y-2292 [4] WASHER (13X50X2-MM THK)  
8. 8T-4179 M [4] BOLT (M12X1.75X20-MM)  
9. 8T-4223 [4] WASHER-HARD (13.5X25.5X3-MM THK)  
  M   METRIC PART
 
#SEBP29010191
 

227-8666: COUNTERWEIGHT & MOUNTING GP

227-8666 COUNTERWEIGHT & MOUNTING GP
S/N BDE1-UP
PART OF 216-0605 FRONT AR-DITCH CLEANING
AN ATTACHMENT
i02342231 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 177-5905 [4] SPACER (32X65X130-MM THK)  
2. 227-8665 Y [1] COUNTERWEIGHT GP  
3. 3E-9850 M [4] BOLT (M30X3.5X220-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP29010192
 

222-5549: COUNTERWEIGHT GP

222-5549 COUNTERWEIGHT GP -4400-KG (9680-LB)
S/N BDE1-UP
AN ATTACHMENT
i01990704 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  177-5766 Y [1] COUNTERWEIGHT & MOUNTING GP  
  Y   SEPARATE ILLUSTRATION
 
#SEBP29010193
 

227-8665: COUNTERWEIGHT GP

227-8665 COUNTERWEIGHT GP
S/N BDE1-UP
PART OF 227-8666 COUNTERWEIGHT & MOUNTING GP
AN ATTACHMENT
i02342233 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 121-4928 [1] INSULATION  
2. 165-3102 [1] LINER  
3. 175-0635 [1] LINER  
4. 208-4330 [1] LINER  
5. 208-4331 [1] LINER  
6. 208-4332 [1] LINER  
7. 227-8664 [1] COUNTERWEIGHT AS  
8. 7Y-2292 [4] WASHER (13X50X2-MM THK)  
9. 8T-4179 M [4] BOLT (M12X1.75X20-MM)  
10. 8T-4223 [4] WASHER-HARD (13.5X25.5X3-MM THK)  
  M   METRIC PART
 
#SEBP29010194
 

175-0651: COVER GP-STORAGE BOX

175-0651 COVER GP-STORAGE BOX
S/N BEA1-UP; BDE1-UP; BBL1-UP; BCN1-UP
PART OF 142-3854 BOX GP-STORAGE
i01234520 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 175-0652 [1] COVER AS  
2. 137-2255 M [5] BOLT (M8X1.25X8-MM)  
3. 175-0654 [1] SHEET  
4. 5C-7261 M [5] NUT (M8X1.25-THD)  
5. 5P-4116 [5] WASHER-HARD (8.8X20.5X2-MM THK)  
  M   METRIC PART
 
#SEBP29010195
 

177-5749: DOOR GP-ACCESS

177-5749 DOOR GP-ACCESS
S/N BEA1-UP; BDE1-UP; BBL1-UP; BCN1-UP
PART OF 142-3848 HOOD & GUARD GP
i01234684 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 099-6418 M [4] NUT (M6X1-THD)  
2. 268-0457 [1] LOCK AS  
3. 193-9312 [1] LINER  
4. [1] DOOR AS-ACCESS  
4A. 165-2976 [2] HINGE  
5. 177-5758 [1] INSULATION  
6. 184-8860 [1] INSULATION  
  M   METRIC PART
 
#SEBP29010196
 

184-8875: DOOR GP-ACCESS

184-8875 DOOR GP-ACCESS
S/N BEA1-UP; BDE1-UP; BBL1-UP; BCN1-UP
PART OF 142-3848 HOOD & GUARD GP
i01425518 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 099-6418 M [4] NUT (M6X1-THD)  
2. 298-2942 J [1] LATCH AS  
3. 177-5743 [1] LINER  
4. [1] DOOR AS-ACCESS  
4A. 165-2976 [2] HINGE  
  J   REQUIRES CORPORATE KEY
  M   METRIC PART
 
#SEBP29010197
 

184-9052: DOOR GP-ACCESS

184-9052 DOOR GP-ACCESS
S/N BEA1-UP; BDE1-UP; BBL1-UP; BCN1-UP
PART OF 142-3848 HOOD & GUARD GP
i01425629 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 099-6418 M [4] NUT (M6X1-THD)  
2. 298-2942 J [1] LATCH AS  
3. 177-5743 [1] LINER  
4. [1] DOOR AS-ACCESS  
4A. 165-2976 [2] HINGE  
  J   REQUIRES CORPORATE KEY
  M   METRIC PART
 
#SEBP29010198
 

170-2967: FENDER & COVER GP

170-2967 FENDER & COVER GP
S/N BEA1-UP; BDE1-UP; BBL1-UP; BCN1-UP
PART OF 137-0961, 137-0962, 137-0963, 190-5317 CHASSIS AR
i01234510 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-4192 M [2] BOLT (M12X1.75X25-MM)  
2. 8T-4139 M [4] BOLT (M12X1.75X30-MM)  
3. 170-2986 [2] GROMMET  
4. 177-5687 [1] COVER  
5. 193-9766 [1] STEP AS  
6. 7Y-2853 [2] SPACER (13X38X5-MM THK)  
7. 5P-1076 [6] WASHER-HARD (13.5X30X4-MM THK)  
  M   METRIC PART
 
#SEBP29010199
 

223-0836: FRAME AR-UPPER

223-0836 FRAME AR-UPPER
S/N BEA1-UP; BDE1-UP; BBL1-UP; BCN1-UP
AN ATTACHMENT
i01970506 SEBP2901
  For full view, you need register

Parts for your 320C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  223-0837 Y [1] FRAME GP-UPPER  
  Y   SEPARATE ILLUSTRATION

Information:

Caterpillar Parts SIS Catalog 320C :

Truck sale:

 
Caterpillar 320C
- Crawler excavators
CGT - COMPAGNIA GENERALE TRATTORI
 
187.800 
Caterpillar 320 CF, Raupenbagger, Bau-Und Bergbauausrüstung
- Crawler excavators
WHEELER MACHINERY CO.
34.667 
Caterpillar 320C, Bagger, Forstmaschinen
- Excavators
FINNING CANADA
32.874 
Caterpillar 320C, Bagger, Forstmaschinen
- Excavators
FINNING CANADA
210.000 
Caterpillar 320 CF, Raupenbagger, Bau-Und Bergbauausrüstung
- Crawler excavators
WHEELER MACHINERY CO.
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.